COMPARATIVE EVALUATION OF ACTIVATED CARBON AND GRANULATED

BLAST FURNACE SLAG IN TREATING GREYWATER

by

Fatima Igbal

A Thesis presented to the Faculty of the
American University of Sharjah
College of Engineering
In Partial Fulfillment
of the Requirements
for the Degree of

Master of Science in
Civil Engineering

Sharjah, United Arab Emirates

May 2020



Declaration of Authorship

I declare that this thesis is my own work and, to the best of my knowledge and belief,
it does not contain material published or written by a third party, except where
permission has been obtained and/or appropriately cited through full and accurate
referencing.

Fatima Igbal

7" May 2020

The Author controls copyright for this report.
[...]
Municipality (SM), a different government authority in charge of wastewater
collection, treatment and reuse. Conserving freshwater resources and reducing the
reliance on desalination plant by increasing water use efficiency, lessening loss of
water, and developing innovative unconventional water sources is a strategic goal
established by SEWA [41]. In fact, SEWA is targeting to crown Sharjah city as first
City of Conservation in the region [51]. Amongst the seven emirates of the UAE,
SEWA was the first amongst the region to introduce and implement GWR requirements

in 2004 for large water consumers in Sharjah City [52].

29



According to the Executive Council of the Government of Sharjah [48], the
grey water recycling (GWR) program to meet specific objectives including (i) reducing
consumption of potable water for domestic activities; (ii) reduction of load on potable
water distribution plants and sewage treatment plants within the city; (iii) reduction of
stress on potable water and the corresponding need to construct new costly desalination
treatment plants to meet the rising demand; (iv) achieve consumer satisfaction by
reducing the monthly water consumption bill and (v) increasing environmental
sustainability by reducing the dependency on desalination plants which utilizes energy
intensive process and forms pollutants as by products (i.e greenhouse gases and reject
brine solution). Additionally, the program also targeted to achieve public health and
environmental protection by imposing restrictions on storage and usage of greywater.
Under these restrictions, the greywater cannot (i) be attenuated for long duration in
order to eliminate the growth of microorganisms provided the prevailing hot and humid
weather of Sharjah City; (i1) used by domestic planters for irrigation purpose, (iii) be
used in agricultural crops that are consumed raw in nature and (iv) have direct contact

with humans.

2.5.1. Greywater reuse criteria, standards and guidelines. SEWA
categorizes GW as WW generated from various domestic uses including washing,
laundry and bathing, excluding any form of human waste. Initially, SEWA had
developed a criterion for mandatory requirement in 2003 of GWR systems based on
either consumer population, number of utilities, water consumption rate and area

occupied by the facility as summarized in Table 2.2.

Although implementation of GWR systems was mandatory in 2003, for the
criteria presented in Table 2.2, however, in 2014 SEWA have uplifted the mandatory
requirement and replaced all the facilities to have optional GWR systems, excluding
hotels/furnished apartments and residential/commercial buildings installed with
cooling tower systems. The change in the criterion were due to the experience SEWA
faced during the mandatory implementation of the GWR system. During the course of
implementation and operation of on-site GWR systems, SEWA had encountered
several issues [47] some of which are (i) poor workability of the retrofitted systems

mainly due to faulty installations; (ii) use of poor quality and inefficient systems; (iii)

30



public rejection due to negative perception; and (iv) inadequate monitoring and

maintenance of the implemented system.

Table 2.2: SEWA's criteria for mandatory requirement of GWR systems [42].

Facility Criteria
Residential Areas: 1000+ prayers capacity
Houses of Worship ] ) ]
Industrial/Commercial area: 500+ prayers capacity
Shopping Centers If number of W/C is 25+ or water consumption rate is 85+ m*/d
Schools Number of classrooms 30+, including other facilities
) Depends on activities and type of waste production. To be coordinated
Factories ] o
with municipality.
Government Facilities Depends on the amount of water and type of project
Car Wash Facility All
Hotels and Furnished If area > 1000 m? and overall water consumption (excluding firefighting
Apartments and cooling) > 95 m?/d, or if number of apartment units > 120

Mixed use/Commercial  If area > 1500 m? and overall water consumption (excluding firefighting

use/Residential and cooling) > 95 m3/d, or if number of apartment units > 120 or if
Buildings number of W/C > 50 for office building
Laborers camp If area of laborers rooms > 1500 m?

According to SEWA, several steps and actions have already been taken for the
introduction of greywater systems in Sharjah City including addition of greywater
requirements in standard drawings, schematic layout for basic greywater requirements,
accreditation of contractors qualified for construction of greywater systems and
introducing clauses related to greywater systems in the Water Violation Laws in the
Directorate of Water. The typical schematic process layout for the minimal treatment

of greywater set by SEWA is illustrated in Figure 2.3.

Activated
Carbon or
Ultra
Filtration

Filtration Disinfection

Figure 2.3: Typical schematic of greywater treatment process in Sharjah city
(adapted from SEWA).

31



Prior to the process, the greywater shall be collected in closed tanks made of
both non-corrodible and non-soluble materials. The quality of the greywater should be
such that it can be feasible to be reused for toilet flushing, cooling system and irrigation
of landscaped areas including parks and golf course. The minimum standard established
by SEWA for different pollutant parameters for greywater reuse are summarized in

Table 2.3.

Table 2.3: Minimum treated greywater requirement by SEWA [42], [48].

Parameters Minimum

Turbidity (NTU) <2
pH 6-8

BODs (mg/1) <10
COD (mg/l) <50
TSS (mg/l) <10

Total Coliform <100
Fecal Coliform <5

Free Chlorine (mg/1) 05-1

To ensure consumer safety, SEWA has identified key requirements that needs
to be strictly followed regardless of voluntary or involuntary installation of GWR

systems. These requirements are as follows [42]:

e All the implemented GW systems (including treatment, distribution and

storage) is subject to approval from SEWA and other relevant authorities.

e The plumbing system for greywater collection should be separately installed

and verified.

e Approval for only certified installed systems will be provided by relevant

authorities, while uncertified systems will not be approved.

e The GWR systems implemented will only be approved for 5 years. After 5
years, the system needs to be re-inspected by the relevant authorities to obtain

renewed approval for extended period.

32



e Only registered and certified vendors and service provides can assist with the

supply and installation of the system.

e Greywater is restricted to water generated from hand washing basins, showers,
baths and clothes washing machines. Any other discharge should not be diverted

for reuse.

¢ Installation of systems without proper approvals will result in law violation and

fine to the stakeholder.

2.5.2. Status of greywater treatment systems. To monitor the success of
GWR system, SEWA carried out an assessment in 2011 in Sharjah City. It was
concluded that many installations were not adequately functioning and some of them
were abandoned. Table 2.4 displays the comparison between the number of installations
in2011 and 2017. There has not been a significant difference in the cumulative number
of GWR system installed in year 2011 and 2017. However, sector wise, both
commercial and mosques have significantly declined their adaptation to GWR systems,
whereas commercial and schools have displayed positive response by increasing their

implementation to GWR systems.

Following the execution of greywater systems in these sectors, economic
feasibility analysis was conducted to ensure that the application of these systems is cost
effective in the long term. As per the analysis reports generated, it had been concluded
that the introduction of reclaimed greywater systems led to cost savings of
approximately $ 3,500 in commercial building, $ 6200 in labor camps, $ 3005 in hotels
and $ 620 in schools. By the application of greywater recycling systems, the stress on

potable water resources can be significantly reduced by 25 — 40 percent.

Table 2.4: Status of installed GWR systems in Sharjah in 2011 and 2017 [42].

Sector 2011 2017
Industrial 115 91
Commercial 45 62
Mosques 18 7
Schools 22 29
Government Agencies 4 5
Hotels - 7

Total 204 201

33



2.6. Treatment Technologies and Treatment Efficiencies

Technologies examined for the treatment of greywater are classified based on
treatment principle including physical, chemical, biological [44] or combination of
these [44]. Most of these technologies follow a similar sequence of operation during
the pretreatment and post treatment. The pretreatment generally involves the solid-
liquid separation phase which is carried out with the employment of various treatment
technologies including septic tank, filter bags, screen and filters. In case the process of
pretreatment fails to perform efficiently, the number of particles, oil and grease bypass
to the downstream treatment process, thereby clogging the subsequent treatment. The
post treatment involves the process of disinfection to meet the desired microbiological
requirements. The greywater treatment system may comprise of different treatment

phases which extensively depends on the desired quality of effluent.

Treatment technologies can be defined under five different categories as shown
in Table 2.5. These categorizations were evaluated based on extensive review of
twenty-six pilot or bench scale systems and thirty-eight full scale systems which were
installed in the buildings. These categories were further reclassified by into physical,
natural (which can be referred extensive system), biological, chemical and hybrid

(which can be referred as simple system) [46].

Table 2.5: Greywater treatment technologies.

Category Treatment Technology
Simple Coarse filtration and disinfection
Physical Sand filter, adsorption and membrane
Biological Biological aerated filter, rotating biological contractor and membrane bioreactor
Extensive Constructed wetlands
Chemical Photocatalysis, electro-coagulation and coagulation

2.6.1. Coagulation and flocculation. This treatment process aids in the
removal of colloidal particulates. In principle, the finely dispersed particles (colloids)
that are present in WW have negative electric charge which induces repulsion force
between the particles and causes dispersion effect [49]. However, the process of
coagulation in support with rapid mixing helps neutralize the negative charges, because

of which the colloidal particles come together and forms larger flocs instead of

34



dispersed particles. While, flocculation supports the formation of flocs resulting in

producing larger and heavier particulates which are easier to settle [50].

An experimental study was carried out to assess the coagulation and
flocculation impact on shower GW generated from a student hall of residence located
in United Kingdom [51]. The coagulant utilized under this study was ferric sulphate
and aluminium sulphate. The samples under test were flocculated for 30 minutes at 30
rpm and were allowed to settle for 30 minutes. It was reported that the turbidity was
reduced by 90.82 % and 88.84 % corresponding to samples treated with ferric sulphate
and aluminium sulphate coagulant, respectively. Moreover, BOD, COD, nitrate and
total nitrogen removal efficiency was reported to be 88.28 %, 63.72 %, 14.93 % and
12.78 % using aluminium sulphate coagulant. On the contrary, the BOD, COD, nitrate
and total nitrogen removal efficiency was found to be 85.37 %, 63.59 %, 8.96 % and
0.56 % using ferric sulphate coagulant. Both coagulants displayed comparable total
coliform and E. coli removal efficiency from 56500 to less than 1 CFU/100ml and from
6460 to less than 1 CFU/100ml, respectively. However, in terms of dosing to achieve
the desired results, it was observed that more ferric coagulant was required by mass in

comparison to aluminium sulphate.

On a whole, flocculation and coagulation removal efficiency range between 85
— 89 % for BOD, up to 64 % for COD, up to 13 % for total nitrogen, greater than 99 %
for total coliform and E. coli [49].

2.6.2. Filtration. This process involves removal of solid matter which is
generally not removed by downstream processes. In the process of filtration, both
physical and biological processes occur which helps remove the suspended solids [52].
Filtration media can comprise of any material including combination of sand, gravel,
fine mesh and any other material which can aid in removing particulate from GW.
Several studies have been conducted to assess the efficiency of filtration by using
different filter media. One of the studies targeted to evaluate the recycled vertical flow
bioreactor (RVFB) by treating synthetic GW [53]. The synthetic GW was prepared by
combining laundry soap, shampoo, cooking oil, kitchen effluent, ground egg and
tomato to reflect similar characteristics of GW generated from laundry, bath and
kitchen. RVBF consisted of dual plastic containers (20 cm x 35 cm x 50 cm). Water

drained by gravity from upper to the lower reservoir container. The drain holes were
35



designed to have two cm thick layer of pebbles comprising of crushed limestone and
dolomite (2.5 cm diameter). The preceding layer consisted of 12 cm plastic filter media
that had larger surface area of 800 m and large void volume. Finally, each of the
treatment container was topped with 4 cm thick layer of peat. The experimental results
demonstrated that the treatment system had displayed removal efficiency of 93.48 %
for anionic surfactant, 93.48 % of TSS, 16,67 % of ammonia, 96.92 % of nitrite, 48.57
% of nitrate and 73.68 % of total phosphorus. Also, E. coli removal was observed to

reduce from 501188 to 1.25 CFU/dL.

Another study was conducted to assess the filtration efficiency of various media
including pine bark, activated charcoal, polyurethane foam and sad on synthetic
greywater [54]. Findings concluded that the release of organic acids from the bark
reduced the influent GW pH from 7.8 to 6.1, whilst no changes had been observed in
the pH during the application of other media. BOD reductions were observed to be in

98 % for effluent treated using bark and 97 % for effluent treated using charcoal filter.

Overall, the removal efficiency of filtration treatment systems vary in the range
0f 53 — 93 % for TSS, 89 — 98 % for BOD, 37 — 94 % for COD, 17 — 73 % for ammonia,
5 —98 % for total nitrogen, 0 — 100 % for total phosphorus and 100 % for E.coli [49].

2.6.3. Constructed wetland treatment (CWT). This is an artificial wetland
that is designed to replicate natural wetland through utilization of ecological
technologies including adaptation of special flora, fauna, soil and microorganisms for
removal of target pollutants [52]. CW are known for removing contaminants including
BOD, suspended solids, metals and toxic organics from WW [37]. Removal of these
contaminants are supported by physical, chemical and biological processes. However,
the removal efficiency of the contaminants is highly sensitive to surface loading rate

[55].

A study was conducted to assess the removal efficiency of recycled vertical flow
constructed wetland (RVFCW) with bed depth of 0.5 m and recycling rate of 390
liters/hour [56]. The study was conducted in Israel and influent GW was taken from a
residential household comprising of five family members. It was reported that the
system successfully achieved a removal efficiency of 98.1 %, 99.85 %, 81.29 %, 33.33
%, 68.51 % and 71.05 % for TSS, BOD, COD, nitrite, total nitrogen and total

36



phosphorus, respectively. No removal was observed for nitrate. Similar study was
conducted to assess the performance of RCFVW in treating artificial GW that was
produced to reflect characteristics of laundry and kitchen GW [57]. The wetland
comprised of two different filter media including organic soil and limestone pebbles.
The removal efficiency was reported to be 89.76 % for TSS, 99.22 % for BOD, 82.16
% for COD, 82.14 % for total nitrogen and 95.54 % for oil and grease. However, no